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Pos Part Number Description Additional Text Quantity

1 80036020044 CYLINDER HEAD CPL. 04 1.00

5 10001020000 HOSE CLAMP GEMI 18-29 2.00

6 59036006090 VENT SCREW M6X10 CPL. 1.00

7 46005058000 HOSE CLAMP 40-60MM 1.00

8 80030089000 FILTER FOR BREATHER SYSTEM 04 1.00

9 80030090000 BREATHER HOSE ENGINE 04 1.00

10 80036010050 CLOSING COVER 03 1.00

11 0770291016 O-RING 29,10X1,60 NBR 70 2.00

19 58036099100 COLLAR SCREW M10X80 WS=13 10.9 4.00

20 59036090000 WASHER 10,8X18,8X1,5 4.00



23 59030023000 dowel sleeve 6x8x11.5 2.00

27 0993012000 CIRCLIP DIN7993-RW12 4.00

28 59036026101 VALVE GUIDE EXHAUST 2.00

29 59036025101 VALVE GUIDE INTAKE 2.00

32 0603061001 CU-SEAL RING DIN7603-6X10X1 3.00

34 58036065100 CU-SEAL RING 6 X 10 X 2 1.00

36 81030036000 CYLINDER HEAD GASKET 03 450/550/650 1.00

44 59036044100 INTAKE BOOT 03 250/450 MXC, EXC, 525 1.00

52 80036052000 VALVE COVER 03 2.00

53 80036053000 GASKET FOR VALVE COVER 03 2.00

61 59030061000 CLAMP D=56MM B=9MM M4X25 EUROPE 2.00

65 0939060163 STUD DIN939-M 6X16 2.00

68 0912050163 AH collar screw DIN 912 M5x16 4.00

75 0015060203 HH COLLAR SCREW M 6X20 WS=8 1.00

76 0015060253 HH COLLAR SCREW M 6X25 WS=8 2.00

78 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 1.00

79 0015060403 HH COLLAR SCREW M 6X40 WS=8 450 SMR 1.00

80 0015060453 HH COLLAR SCREW M 6X45 WS=8 525 SMR 1.00

82 0015060556 HH COLLAR SCR. M6X55 WS=8 10.9 2.00

83 0015060603 HH COLLAR SCREW M 6X60 WS=8 1.00


